NATIONAL FIELD INVESTIGATIONS CENTER
CINCINNATI

PLANT PERFORMANCE
AT

WILLIAMSBURG
WASTE TREATMENT PLANT

HAMPTON ROADS SANITATION DISTRICT
WILLIAMSBURG, VIRGINIA

FEBRUARY 1973

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT AND GENERAL COUNSEL

(€D STy,




REPORT
ON

OPERATIONAL CONTROL AND PLANT PERFORMANCE
OF THE
HAMPTON ROADS SANITATION DISTRICT'S
WILLIAMSBURG WASTE TREATMENT PLANT
AT
WILLIAMSBURG, VIRGINIA
JANUARY 1972 - JUNE 1972
by

A. W. West, P.E., Chief
J. B. Walasek, Project Engineer

WASTE TREATMENT BRANCH

ENVIRONMENTAL PROTECTION AGENCY
Office of Enforcement & General Counsel
NATIONAL FIELD INVESTIGATIONS CENTER ~ CINCINNATI

FEBRUARY, 1973



TABLE OF CONTENTS
[...]
Despite many mechanical and operational problems associated

with the start-up of the new plant, reductions in BOD_. averaged 97

5
percent (529 to 15 mg/1) for the entire project while reductions in
suspended solids averaged 92 percent (320 to 22 mg/l). Table 1 gives

a summary of project average BOD values, TSS values, and reductions.



TABLE NO. 1

SUMMARY OF

PROJECT

AVERAGE BOD & TSS VALUES & REDUCTIONS

HAMPTON ROADS SANITATION DISTRICT, WILLIAMSBURG - WIP

SECONDARY REDUCTION IN

PLANT REDUCTION IN BOD

SUSPENDED SOLIDS

RAW SUSPENDED SOLIDS .
P.E. SUSPENDED SOLIDS
F.E. SUSPENDED SOLIDS
SECONDARY REDUCTION IN

PLANT REDUCTION IN TSS

BOD .cevan.n

TSS ceerunen.

529 mg/1

317 mg/1
14.5 mg/1
95.4 %
973 %

320 mg/1
125 mg/1
22.2 mg/l
81.6 %
92.0 %



Some of the problems that caused the effluent quality to ex-

ceed desired limits at times were:

1. Acid wastes that entered the plant during the
first month of operation.

2. Sludge bulking during April.

3. Unwarranted recycle of digested sludge from
the sludge disposal system to the activated

sludge process.

With the elimination of these and other problems, Hampton
Roads Sanitation District personnel should be able to produce a

consistently high quality final effluent at the Williamsburg Waste

Treatment Plant.



INTRODUCTION

This report describes the results achieved during the fed-
eral technical assistance project conducted at the Williamsburg
Waste Treatment Plant. Personnel of the Waste Treatment Branch,
National Field Investigations Center - Cincinnati, assisted the
Hampton Roads Sanitation District in the start-up and operation
of their new Williamsburg, Virginia plant. The request for assist-
ance originated with the Hampton Roads Sanitation District and the
Virginia State Water Control Board and was approved by the Office of
Enforcement and General Counsel, Environmental Protection Agency.

The cooperative support of the plant management and operat-
ing personnel of the Hampton Roads Sanitation District and the assist-

ance provided by the State Water Control Board is gratefully acknow-

ledged.



TREATMENT FACILITIES

The Williamsburg, Virginia, Waste Treatment Plant is a
complete - mix activated sludge (CMAS) plant designed to treat

combined brewery and domestic waste.

FLOW PATTERN

Brewery waste is pumped from the Anheuser-Busch plant
to the new Williamsburg Waste Treatment Plant where it is com-
bined with raw domestic waste pumped from the old Williamsburg
Municipal Treatment Plant site. This combined plant influent
then flows through a screening chamber and a grit removal struc-
ture. After metering through a Parshall flume, the flow is
divided between two primary clarifiers. (See Figure 1 for plant
layout.)

Effluent from the primary clarifiers flows by gravity to
a splitter box where it is diverted to either one or two of the
four existing aeration basins and mixed with return sludge. Al-
though only two basins were used in the CMAS System, all four
basins have fixed surface mechanical aerators.

The effluent from the aeration tanks flows by gravity
to the two peripherally fed circular final clarifiers for solids
separation. The clarifiers are equipped with combination suction-
scraper type sludge removal devices.

The clarified effluent is chlorinated and discharged to

the James River- 5



ormes Liver

Secovrdary
Clarifier

cl,
Corribet
7ork
.............. B e eerrecmattanreersostaniniaies coaansea et sosenrnuren |—-——-'__--T—_-—-——:
Aerabic Digester Mo 4 !
Lrimary Primary S-S .
Clartfn Clarifrer S-5 I
- ‘ " r—| Aderobrc Digester MNo.3 |
: I
! S-2 }
o o e e e e W !
ﬂms/m//F/wrre/ I | 1! ! | :
Gt 7 :
Cdlecf§ Aeratiors JTank Ma 2 I
| S-4h '
N 5.4 a I
Aeratiorr Tork Mo./ !
., )
\,
v | T T T T 7T =
S/wd !
Ve B
\
\
Legerd
Selvage F/ay —_—
Leturrs 0 WVoste S/vdge Flov -------
D@lesﬁed Sludge Flow —_— -
pﬂmafy S/Udye Fby .................
Thickered Sluche 70 Land ~——-—-

Thickerer Overfiow ———

Secorrdary
Clorifrer

FIGURE |
PROCESS SCHEMATIC

HAMPTON RQ4DS SAN/TATION VSTRKT
WILLIAMSBURG, VA.
SEWVAGE JREGTMEN] ALANT




The settled mixed liquor which is removed from the

secondary clarifiers is pumped to the active aeration tanks;
excess sludge is wasted to the other two aeration tanks, No. 3
and No. 4, which are operated as aerobic sludge digesters.

The aerobically digested sludge is pumped to _.avity
thickeners where it is concentrated prior to disposal &% a nearby
spray irrigation site. Overflow from the thickener is ret.rned

to the splitter box ahead of the aeration tanks.

DESIGN CRITERIA

The consulting engineers' design figures (Table 2), state
that the total plant capacity utilizing four aeration tanks in the
CMAS System, is 9.6 mgd of combined brewery and domestic wastes at
667 mg/l or 53,376 pounds per day of 5-day BOD.

The sizes and capacities of the secondary treatment facili-
ties are listed in Table 3. It should be noted that although four
aeration tanks are listed, areas and volumes are the totals for
only the two tanks providing mixed liquor aeration since the other
two tanks were used as aerobic digestion basins for the duration

of the project.



TABLE NO. 3

CONSULTING ENGINEERS' DESIGN CRITERIA

AVERAGE DAILY FLOW

Domestic WasteWater -ccceerecsasasecasosnsnnse 4.6
Brewery Wastewater.......... N cresea .o 5.0
TOTAL -==~=~- 9.6 mgd

BOD LOAD (mg/1)

DOMESEIC e cevrnrrnreraecasneassoscnsosanonns 200 mg/1
BrOWETY s veveeereeeenon e, . 1000 mg/1
Combined cceececsascesesnosnssoncsoncessasonces 667 mg/l

BOD LOAD (#/day)

DOMESEIC -  cvoeeoceveaevassossesaccrossssoases 6672
Brewery vecoossveesesescecsassnosssnnsse veaan h670h
TOTAL -~--- 53376 #/day
SUSPENDED SOLIDS LOAD (mg/1)
DOMEEEEC e e v v v e veevoceesuososooanscecaasacess 240 mg/l
Brewery.oeveeecesecenas tetsresesesasavannos 450 mg/1
COmbined. eeveeeserseacneraannas Cesravnaeans 362 mg/1

SUSPENDED SOLIDS LOAD (#/day)

DomestiCesecererevssnesens seecoas et e a0 cen e 8006
Brewery «ciceceesstinctacessacscacas Cte e, 21017
TOTAL --we-- 29023 1bs./day



TABLE NO. 3

TREATMENT FACILITIES

HAMPTON ROADS SANITATION DISTRICT, WILLIAMSBURG - STP

SCREEN CHAMBER

Type.eceeesenss R R Manually and Mechanically Cleaned
Number of Screen ChannelsSe.ceeceee.oo ceacacsecseessnennonn 2
Number of Bypass ChannelsS:.ecesesesssrecoorcsnacans oo 1
Bar Rack - Bar Spacing.....e.... D T cseiese 3 in
Mechanically Cleaned Bar Screen - Bar Spacing.....ce.eee.. 1

GRIT COLLECTOR

Number of UnitSeeeveieeeerieerennnns ceeterecnnn crceesconns 2
P P e e v atasoseassoansnsassoreasssassonssssnsannons «....detritor
Diameter..eeeeeeeee. Ceeseesaaeteiteaiacttacanacnescessnens 28 £t
PRIMARY CLARTIFIERS
Number,........ fheerereteeacnaaaes ceeceeenaans 24
TyPe. e vennnanns it eceeineeee e Circular, peripheral feed
Dimensions(each).....oeeveu... e ee.. 95' dia. x 10' s.w.d.
CSA - Total Clarifier Surface Area - 8q. Ft. ....... 14,176
CVF - Total Clarifier Volume - Cu. Ft.............. 141,764
CVG - Total Clarifier Volume - Gal. ........ eee.. 1,060,397
Mechanism Type««.... Ceeeeeseeetct sttt eaen Scraper



TABLE NO. 3
(contd)
TREATMENT FACILITIES

HAMPTON ROADS SANITATION DISTRICT, WILLIAMSBURG - STP

PRIMARY SLUDGE PUMPS

NUMD Y s ¢ v e ve e toeeecosasasacosassvcncoosscacnsssces 2
TYDE e eeerovoooncosasssosennsnnsens tesssssenssssss Centrifugal
Capacity (@ae)eeeeeeeeerorecncniocscosacenacsnnns 100 GPM
Total Head -veeeeesseesevovovncesonossosssansonseos 19.5 ft.

Drive:scesesceseseacassessssasonesansss 3 H.P. Constant Speed

PLANT DRATN PUMPS

Numbers....... Cereeeenen 1 1
TYPEevecssesasesessanesss Centrifugal Centrifugal
CapPACItY eevrrocrnananans 1,200 GPM 200 GPM
Total Head...e.vev0e ceces 35 ft. 29 ft.
Drive. . veeeeiveeannns .+.. Constant Speed Constant Speed

NUmber«eeeeess. ceea seseesatanan Sttt teiiieeaa., 2
Type e e ees e Ceereeanaiaaan ceeeas e ttieeena.., Concrete
Dimensions(each) eveececeeanannn..., 250" L x 50" W x 14' Deep
ASA - Total Aeration Tank Surface Area - S5q. Ft. 25,000
AVF - Total Aeration Tank Volume - Cu.Ft. 350, 000
AVG - Total Aeration Tank Volume - Gal. 2,617,999

10



TABLE NO. 3
(contd)
TREATMENT FACILITIES

HAMPTON ROADS SANITATION DISTRICT, WILLIAMSBURG ~ STP

AERATION EQUIPMENT

Number of Aerators per TanK.......... Ceeeeeeeeas 5
TYDC et e et eetennnannnnnnn «ve-e.. 2-speed Surface-Mechanical
Horsepower..,.............. High - 50 H.P., Low - 12.5 H.P.
SECONDARY CLARIFIERS
Number.......... ceens et ceecieseseereas 2
Type-seoo. Gttt ceterecennaeaanannns Circular, peripheral feed
Dimensions(each)eeeecsceeececans 130" dia. x 10' s.w.d.
C8A - Total Clarifier Surface Area - Sq. Ft. 26,546
CVF - Total Clarifier Volume - Cu.Ft. 265, L6L
CVG - Total Clarifier Volume - Gal. 1,985,673
Mechanism Typeeseeeeecerrioessoreacneenns Suction-Scraper
SLUDGE RECIRCULATION PUMPS
Numbereeeeeeeeeneiiinens vunenn . ceerareeaens . 2
TypPEeovevvaoas e et et e «+++. Vertical-Centrifugal
Capacity (ea.)....... e e 7,000 GPM
Total Head -« e rreereeieeennnnann. e 10.5 ft.
ive.ieeon e teeeees erec e e s e ennan eess. 50 H.P. Variable Speed



TABLE NO. 3
(contd)
TREATMENT FACILITIES

HAMPTON ROADS SANITATION DISTRICT, WILLIAMSBURG - STP

CHLORINE CONTACT TANK

NUmMber « c o s oo oes tessseceassrssosnns eeesecrsvecnonns 1
NUmber Of PaSSE@Secccccsesssscocoasosssssscanssosas L

Detention Time @ 9.6 MEdeceeereoersoocosonocnsons 45 min.

AEROBIC DIGESTER TRANSFER PUMP - No. 3 TANK TO THICKENERS

NUIDEY ¢ ¢ vosocaoessascessosccestssocsacsasnsacasans 2
TYpPEecoocens T Self-priming Centrifugal
Capacity (e@ae)eeeesesa- cececaraens 700 GPM
Total Head:.eeeeveoeorsaossansseons 29 ft.

Drive.e..... cresecananaans «++ese-. 10 H.P. - Constant Speed



TABLE NO. 3
(contd)
TREATMENT FACILITIES

HAMPTON ROADS SANTTATION DISTRICT, WILLIAMSBURG - STP

GRAVITY SLUDGE THICKENERS

Number«...... cieesacn s e resans ceeees cesenes 2
Diameter s ceseeesnenses . . 50 ft.
Side Water Deptheseeseeeeecann, Ceevascseaaanans .. 10 ft.
Total Thickener Tank Surface Area - 5q. Ft. ..... 3,927
Total Thickener Tank Volume - Cu.Ft.......... . 39,270
Total Thickener Tank Volume - GalS.:.eoeoes.. ce. 293,740

THICKENED SLUDGE PUMP (pumps thickened sludge to irrigation site)

Number-:.eoeoeeeess et e ree et ieiea s 1
Type - C e ee i et ae st eeaen Reciprocating
Capacity:eceeess. et tieeri e Ceeeeae 200 GPM
Total Headeevoerereareonennnnnns e, 78 ft.
Drive.«essecssess e s et et e e 10 H.P. Constant Speed

13



SAMPLE COLLECTION AND ANALYSIS

SAMPLE COLLECTION

PLANT INFLUENT - The plant influent samples were collected
every two hours at the screening chamber and composited into a
2hi-hour sample for analysis. The sample point is shown as S-1 on
Figure 1.

The sample was not an accurate representation of the in-
coming waste, however, since the plant recycle line discharged in
the vicinity of the sampling point.

AERATOR INFLUENT - The sample was collected every four hours
at the splitter box located ahead of the aeration basins. The
sample point is shown as S-2 on Figure 1.

Although this sample is not representative of the primary
effluent since it frequently contained overflow from the gravity
thickeners, it is a true representation of the waste load to the
activated sludge system.

MIXED LIQUCR -~ Mixed liquor samples were collected every
four hours from each aeration tank for the settleometer ang centrji-
fuge test (See Operational Control Methods Section) and determin-
ation of mixed liquor solids (only run on noon sample). The samples
were collected from the discharge box at the end of the aeration
tank, shown as S-U on Figure 1.

FINAL EFFLUENT - The unchlorinated final effluent Ssample

was gathered every four hours at the manhole adjacent to the final

1k



clarifiers. This sample was composited into a 2k-hour sample for
effluent quality analysis. The sample point is shown as S5-3 on
Figure 1. Another final effluent sample, this one chlorinated

for discharge to the James River, was collected hourly and checked
for chlorine residual.

AEROBIC DIGESTER MIXED LIQUOR - At noon each day, samples
were gathered from the discharge box of the aerobic digesters for
total and volatile suspended solids analysis. The sample point
is shown as 5-5 on Figure 1.

ANALYSIS

Analysis of all the above samples was done by HRSD personnel

in the Williamsburg WTP laboratory in accordance with procedures

detailed in Standard Methods for the Examination of Water and Waste-

water, Thirteenth Edition.

All reported plant performance data, with the exception of
those analyses listed below, are based on the data supplied to NFIC-C
personnel by the HRSD personnel. All reported BOD values are based
on a 5-day incubation period at 20° C.

An aliquot of the composite samples (plant influent, aerator
influent, and final effluent) was filtered through 0.45 p membrane
filters daily (by NFIC-C personnel) and shipped along with unfil-
tered aliquot of the composite samples to the NFIC-C laboratory for
Nitrogen, Phosphorus and TOC analysis. Both the filtrate and the
unfiltered composite sample were preserved for shipment with 1 ml/

liter of H2SOM.

15



WASTE CHARACTERISTICS

Significant characteristics of the plant influent and
aeration tank influent waste streams are described below. A
complete tabulation of monthly average BOD, suspended solids,
and flow values are shown in Table No. 4 . Probability plots
of BOD5 and suspended solids concentrations are located in

Appendix A.

FLOW

Flow during the start-up month of January varied from
0.9 mgd to 2.5 mgd and averaged 1.74 mgd. Increased flow from
the brewery and the addition of the City of Williamsburg waste
in early April boosted the raw flow average to approximately

5.5 mgd for the last two months of the project.

pH

The 2L4-hour composite raw pH values ranged from 3.0 to
11.4, during the entire project, and averaged 6.3. The composite
pH values for the aeration tank influent varieq from 3.1 to 9.6
and averaged 6.2 for the project. At times very low PH (1.5 to

2.5) waste streams entered the plant but most were of short

16



LT

SUMMARY OF GENERAL OPERATING CHARACTERISTICS

JAN
RAW BOD 5 (MG/L) 512.00
PRIMARY EFFLUENT BOD 5 (MG/L) 258.00
FINAL EFFLUENT BOD 5 (MG/L) 12.00
RAW SUSPENDED SOLIDS (MG/L) 566.00
PRIMARY EFFLUENT SUSPENDED SOLIDS 117.00
FINAL EFFLUENT SUSPENDED SOLIDS 15.00
SUSP. SOLIDS DISCHARGED (LBS/DAY) 228.93
SECONDARY S, S. REMOVAL PERCENT 87.18
PLANT S. S. REMOVAL PERCENT 97.35
BOD 5 DISCHARGED (LBS/DAY) 183.15
SECONDARY BOD S5 REMOVAL PERCENT 95.35
PLANT BOD 5 REMOVAL PERCENT 97.66
INFLUENT FLOW (MGD) 1.83
INFLUENT BOD 5 LOAD (MG/L) 512.00
INFLUENT BOD 5 LOAD (LBS/DAY) 7814.24
TFL TOTAL FLOW THRU AER TANKS (MGD) 4.21
AER TANK BOD S LOAD (LBS/DAY) 3937.65
MLTSS (MG/L) 1800.00
MLVSS (MG/L) 1578.00
MLVSS (LBS. IN AERATION TANKS) 17227.10
BOD LDNG (LBS/1000 CUFT AER VOL) 22.50
F / M (LBS BOD/LBS MLVSS) 0.229
RETURN SLUDGE FLOW (MGD) 2.380
RETURN SLUDGE FLOW PERCENT 130.05
AER TK DET TIME AT FLOW 17.17
AER TK DET TIME AT FLOW PLUS RTRN 7.46
FINAL CLAR. DET. TIME 5.66
OVERFLOW RATE (GAL/SQFT/DAY) 137.87
ADT X MLVSS 27089.82
ADT X MLVSS / MG/L BOD IN 105.00
HP/1000 SQFT ASA 18.80
HP HR/MGD 3081.97
HP HR/LB BOD 5 1.43
HP HR/LB MLVSS 0.33

TABLE NO. k4

FEB

590.00
296.00
10.00

369.00
142.00
17.00

320.42
88.03
95.39

188.48
96.62
98.31

2.26
590.00
11120.55

4.62
5579.12

2311.00
2207.00
24093.93

31.88
0.232

2.360
104.42

13.90
6.80

5.16
170.27

30679.23
103.65

12,48
1656.64
0.67
0.16

MAR

547.00
346.00
12.00

276.00
100.00
17.00

267.96
83.00
93.84

189.15
96.53
97.81

1.89
547.00
8622.14

b.hl
Su53.86

2221.00
2088.00
22794.80

31.16
0.239

2.520
133,33

16.62
7.12

S.40
142.39

34707.17
100,31

13.04
2069.84
0.72
0.17

APR

556.00
330,00
24,00

259.00
119.00
58.00

2147.71
51.26
77.61

888.71
92.73
95.68

hoby
556.00
20588.45

9.69
12219.76

1316.00
1231.00
26877.78

34.91
0.455

5.250
118.24

14.15
6.48

4.92
167.25

17420.30
52.79

12.96
1751.36
0.64
0.28

MAY

471.00
329.00
17.00

199.00
153.00
14.00

704.06
90.85
92.96

854.93
94.83
96.39

6.03
471.00
23686.68

13.71
16545.47